ISTANBUL TECHNICAL UNIVERSITY * GRADUATE SCHOOL OF SCIENCE

ENGINEERING AND TECHNOLOGY

OCCURRENCE AND FATE OF MICROPOLLUTANTS AND THEIR
METABOLITES IN WWTPs

M.Sc. THESIS

Serenay Ceren TUZUN

Department of Environmental Engineering

Environmental Sciences, Engineering, And Management Programme

JUNE 2017






ISTANBUL TECHNICAL UNIVERSITY * GRADUATE SCHOOL OF SCIENCE

ENGINEERING AND TECHNOLOGY

OCCURRENCE AND FATE OF MICROPOLLUTANTS AND THEIR
METABOLITES IN WWTPs

M.Sc. THESIS

Serenay Ceren TUZUN
501151759

Department of Environmental Engineering

Environmental Sciences, Engineering, And Management Programme

Thesis Advisor: Assoc. Prof. Dr. Elif PEHLIVANOGLU MANTAS

JUNE 2017






ISTANBUL TEKNIiK UNIiVERSITESi * FEN BIiLIMLERI ENSTITUSU
[...]
of surface and coastal waters, categorise the surface waters, monitor the water quality
and the amount of the water, present the purpose of use of the water considering the
sustainable development objectives, protect the water, and take precautions in order to
achieve good water status. In this regulation; E2, EE2, BPA, diclofenac and

sulfamethoxazole are included (Table 2.5).

Table 2.5 : The regulation of selected micropollutants.

Compound Name YA-EQS* MA-EQS** YA-EQS MA-EQS
Rivers/Lakes Rivers/Lakes Coastal Waters Coastal Waters
(Ha/L) (Ho/L) (Ha/L) (Ho/L)
17-a-ethinylestradiol 0.5 0.9 0.5 0.9
(EE2)

17-B-estradiol (E2) 0.5 0.5 0.5 0.5
Bisphenol-A 6.5 252 6.5 65
Diclofenac 100 100 100 100
Sulfamethoxazole 5 50 5 50

*Yearly Average-Environmental Quality Standard
18



**Maximum Allowed- Environmental Quality Standard

Even though in the regulation, the standards of micropollutants listed above are set to
Mg/L levels, the studies show that even at ng/L, E2 and EE2 can have adverse effects
on organism. Therefore, in order to monitor the micropollutants that have possible
negative effects, the watch list of EU is formed.

The aim of watch list is to monitor emerging pollutants and other substances which
the monitoring data is not sufficient enough. For this purpose, micropollutants of watch
list are monitored for 4 years at most. Pollutants that are proven to be a risk are
determined as candidate priority substances (Carvalho et al., 2015).

In 2012 diclofenac, E2 and EE2 were suggested to be on the priority list of European
Union. In addition to the micropollutants mentioned, E1 was suggested to be on the
watch list of European Union. As of 2015, the watch-list includes diclofenac, E1, E2,
and EE2.

2.6 Concentrations Reported In the Literature

A thorough literature survey indicated that the concentration range of micropollutants
in the influents and effluents of wastewater treatment plants can be rather wide (Table
2.6). The concentrations and the removal percentages of micropollutants depend on

various factors:

- Temperature

- pH

- Redox conditions

- Hydraulic retention time (HRT)
- Solids retention time (SRT)

Microorganisms that are responsible for the biodegradation process require optimum
temperature conditions. If the temperature is low, there can be problems with the
removal efficiencies since microorganisms that are present in the treatment plant have
specific temperature conditions to live. The meaning of the redox conditions is the
different removal efficiencies of anaerobic, anoxic and aerobic processes. Hidraulic
retention time and Sludge retention time directly affect the removal efficiency of the
pollutants.

19



Table 2.6 : Minimum and maximum concentration values of micropollutants.

Micropollutant

Influent

Effluent

References

Atenolol

Caffeine

Carbamazepine

Ciprofloxacin

Diclofenac

Ibuprofen

Naproxen

Propranolol

Sulfamethoxazole

<26.4 -11,239 ng/L

<10.2-120,000
ng/L

<15.8-3217.1 ng/L

66-650 ng/L.

<18.9-5164 ng/L

<12-221,000 ng/L

<26.4-38,800 ng/L

<8.3-290 ng/L

<4.5-3,800 ng/L

<10-7,602
ng/L

<10-
66,379
ng/L

<4.2-
5127.8
ng/L

<29-1510
ng/L

<16.7-
28000
ng/L

<78.3-
67,900
ng/L

<9-5,340
ng/L

<5.5-470
ng/L

<3.2-2,500
ng/L

(N. A. Al-Odaini, Zakaria, Yaziz, & Surif, 2010; Najat A. Al-Odaini, Zakaria, Yaziz, Surif, & Abdulghani, 2013; Alidina et al., 2014; Anumol,
Vijayanandan, Park, Philip, & Snyder, 2016; Behera, Kim, Oh, & Park, 2011; De la Cruz et al., 2013; Gros, Petrovic, & Barcelo, 2006; Klamerth,
Malato, Aguera, & Fernandez-Alba, 2013; Kleywegt et al., 2016; Kostich, Batt, & Lazorchak, 2014; Kot-Wasik, Jakimska, & Sliwka-Kaszynska,
2016; Papageorgiou, Kosma, & Lambropoulou, 2016; Prieto-Rodriguez et al., 2012; B. Subedi, Balakrishna, Joshua, & Kannan, 2017; Bikram
Subedi et al., 2015; B. Subedi & Kannan, 2015; Tewari, Jindal, Kho, Eo, & Choi, 2013; Vieno, Tuhkanen, & Kronberg, 2006)

(Alidina et al., 2014; Anumol et al., 2016; Arrubla Vélez et al., 2016; Behera et al., 2011; Choi et al., 2008; Gomez, Martinez Bueno, Lacorte,
Fernandez-Alba, & Aguera, 2007; Klamerth et al., 2013; Kleywegt et al., 2016; Kosma, Lambropoulou, & Albanis, 2014; Kot-Wasik et al., 2016;
X. Li, Zheng, & Kelly, 2013; Papageorgiou et al., 2016; Prieto-Rodriguez et al., 2012; B. Subedi et al., 2017; Bikram Subedi et al., 2015; Tewari et
al., 2013; Yan et al., 2014; Yu & Chu, 2009)

(Alidina et al., 2014; Altmann et al., 2014; Aymerich et al., 2016; Bahlmann, Brack, Schneider, & Krauss, 2014; Behera et al., 2011; Choi et al.,
2008; De la Cruz et al., 2013; Gomez et al., 2007; Gros et al., 2006; Kleywegt et al., 2016; Knopp, Prasse, Ternes, & Cornel, 2016; Kosma et al.,
2014; Kostich et al., 2014; Kot-Wasik et al., 2016; Lajeunesse, Smyth, Barclay, Sauve, & Gagnon, 2012; X. Li etal., 2013; Lindholm-Lehto, Ahkola,
Knuutinen, & Herve, 2016; McEneff, Barron, Kelleher, Paull, & Quinn, 2014; Ollers, 2001; Papageorgiou et al., 2016; Prieto-Rodriguez et al., 2012;
B. Subedi et al., 2017; Bikram Subedi et al., 2015; B. Subedi & Kannan, 2015; Vieno et al., 2006; Yan et al., 2014)

(De la Cruz et al., 2013; Klamerth et al., 2013; Kleywegt et al., 2016; Kostich et al., 2014; Prieto-Rodriguez et al., 2012; Tewari et al., 2013; Vieno
et al., 2006)

(N. A. Al-Odaini et al., 2010; Alidina et al., 2014; Altmann et al., 2014; Anumol et al., 2016; Arrubla Vélez et al., 2016; Aymerich et al., 2016;
Behera et al., 2011; De la Cruz et al., 2013; Gomez et al., 2007; Gros et al., 2006; Klamerth et al., 2013; Knopp et al., 2016; Kosma et al., 2014;
Lindholm-Lehto et al., 2016; Madikizela & Chimuka, 2016; McEneff et al., 2014; Ollers, 2001; Papageorgiou et al., 2016; Prieto-Rodriguez et al.,
2012; Tewari et al., 2013; Yan et al., 2014)

(Alidina et al., 2014; Arrubla Vélez et al., 2016; Aymerich et al., 2016; Behera et al., 2011; Carballa et al., 2004; Gomez et al., 2007; Gros et al.,
2006; Klamerth et al., 2013; Kleywegt et al., 2016; Kosma et al., 2014; Kot-Wasik et al., 2016; X. Li et al., 2013; Lindholm-Lehto et al., 2016;
Madikizela & Chimuka, 2016; Ollers, 2001; Prieto-Rodriguez et al., 2012; B. Subedi et al., 2017; Bikram Subedi et al., 2015; Tewari et al., 2013;
Yan etal., 2014; Yu & Chu, 2009)

(Alidina et al., 2014; Arrubla Vélez et al., 2016; Behera et al., 2011; Carballa et al., 2004; De la Cruz et al., 2013; Gros et al., 2006; Klamerth et al.,
2013; Kleywegt et al., 2016; Kosma et al., 2014; X. Li et al., 2013; Lindholm-Lehto et al., 2016; Madikizela & Chimuka, 2016; Ollers, 2001; Prieto-
Rodriguez et al., 2012; Tewari et al., 2013)

(Gros et al., 2006; Kleywegt et al., 2016; Papageorgiou et al., 2016; Prieto-Rodriguez et al., 2012; B. Subedi et al., 2017; Bikram Subedi et al., 2015;
B. Subedi & Kannan, 2015)

(Alidina etal., 2014; Altmann et al., 2014; Aymerich et al., 2016; Behera et al., 2011; Carballa et al., 2004; Choi et al., 2008; De la Cruz et al., 2013;
Gros et al., 2006; Klamerth et al., 2013; Knopp et al., 2016; Kosma et al., 2014; X. Li et al., 2013; Papageorgiou et al., 2016; Prieto-Rodriguez et
al., 2012; B. Subedi et al., 2017; Bikram Subedi et al., 2015; Tewari et al., 2013; Yan et al., 2014)

20



The micropollutants listed in the table above is found to be in a very wide range of
values. This might imply that the concentrations of micropollutants can vary according
to country, season, and the amount of consumption of the respective pharmaceutically

active compound.

The removal efficiencies of the micropollutants from the literature can be seen from

Figure 2.1.
100 A ] LIPRY ) A : °® o
L
% . ’ - N .
° . . M ry
* [ ] » O
751 | ' :
~~ L °
2 [
o 5 . * A
o .
c 504 ° L .
o . 0 °
O 4 . ’ . .
i y .
25+ s . o . :
°
04 --avs . o oo o .
T T T T T T T T
AN i G Q Q A\ )
3° g K & & & \0 ¥
@QO Q,Q\ -\.'bo \Q/(\ \6\ Q ,bQO rb/’/o
& & & S & & o
& & Q X v Q¢ &S
O ) N
%0
Compound

Figure 2.1 : The removal efficiencies of micropollutants reported in the literature.
It can be said that ibuprofen can be removed mostly with high removal efficiencies,
yet, there are medium removal efficiencies 40%. The opposite can be said for
carbamazepine with 0% removal to low removal efficiencies. The removal efficiencies
for diclofenac and sulfamethoxazole differ greatly from 0% removal efficiencies to
high removal efficiencies. Atenolol stays in between medium to high removal
efficiencies. Similarly, ciprofloxacin differs between medium to high removal
efficiencies. Moreover, the removal efficiency of naproxen is mostly high, yet, there
are a few low removal efficiency. For propranolol, removal efficiency can be in a wide
range. The removal efficiencies of the micropollutants can also vary greatly as
concentrations. This information suggests that some micropollutants cannot be

removed even though there are multiple variations among the conditions of treatment

21



plants. On the other hand, some micropollutants can be removed easily in most of the

conditions.

22



3. MATERIALS AND METHODS

For the thesis, all the volumetric glasswares are washed with acetonitrile followed by
distilled water. The remaining glasswares such as borosilicate glass bottles and beakers
are washed with acetonitrile followed by distilled water. After the washing, glass

bottles and beakers are put in to oven at 550 °C for 3.5 hours.

3.1 Sample Collection

Grab samples are taken from two different wastewater treatment plants. WWTP A and
B are equipped with primary sedimentation, conventional activated sludge secondary
treatment units with nitrogen and phosphate removal. WWTP A which is a domestic
wastewater treatment plant has the capacity of 400,000 m3/day and services the
population of 2,500,000 people while WWTP B which is municipal wastewater
treatment plant has the capacity of 300,000 m3/day and services the population

equivalent of 1,500,000 people.

[Course Pumping | | Fine Grit Primary Anaertic | Biologial Tank
!Screen station | “|Sereen | | Chamber
|

ety _>Tank ?(Nitrification/
Denttification)
Sludge Sludge
udge Anaeroic |, |Sludge fid
Devaterng igetin | Miening K——"Tetin |
Discharge
Sludge

Figure 3.1 : The configuration of wwtp a

23



Course | | Pumping | | Fine Grit Primary | Anaerobic | Biological Tank
ion | isettling [ W Nitrificati
Screen | | Station ‘ Screen Chamber g Tank (Nitrification/

Denitrification)

Sludge Sludge
Sludge Angerobic |, |Sludge Final >
Dewatering [ Digestion | |Thickening K< Tsettling :
i Discharge
Sludge

Figure 3.2 : The configuration of wwtp b.
The samples are taken with 10 L fluorinated polypropylene (FLPP) jerrican that
prevents any absorption and penetration of samples to the surface. The units which
samples are taken are grit chamber, primary settling, anaerobik, aerobic and anoxic

tank and the discharge.

3.2 Sample Preparation and Storage of Sample

After collecting the samples, they are filtered through 0.2 pm Whatman cartridge filter,
stored in 10 L FLPP jerrican at 4 °C.

3.3 The Experimental and Measurement Procedure

3.3.1 The characterization of wastewater samples

For the samples taken from the each unit, the parameters that are analyzed for the
characterization and the methods used for measuring the parameters are provided in
Table 3.1.

Table 3.1 : The methods used for parameters.

Parameter Method
pH 4500-H+ B Electrochemical Method
TSS 2540 D Total Suspended Solids Dried at 103-105°C Method
COD 1SO 6060 Method
TP 4500-P B Sample Preparation ve 4500-P D Stannous Chloride Method
TKN 4500- N-org Nitrogen (Organic) B Macro-Kjeldahl Method
NH3-N 4500- NH3-N (Ammonia) C-Titrimetric Method

24



3.3.2 Experimental procedure of solid phase extraction (SPE)

The procedure is carried out with 250 mL of filtered wastewater samples and the
experiment is performed in pairs. The procedure is applied to samples taken from each
unit of WWTP.

Internal standards are injected to make sure the measurment of the micropollutants
done correctly. 100 pL of 1000 ug/L internal standard solution is injected to 250 mL
of sample. To aim of this is to see that 100 ng/L of the internal standard is measured
after the procedure. If it is less than 100 ng/L, from this information, the accurate

concentration of micropollutant can be calculated.

Since micropollutants are present in low concentrations, SPE is applied to overcome
the detection limit of LC-MS/MS thus, concentrating and cleaning the samples. In
order to obtain the best yield with SPE, pH conditions should be arranged. With this

purpose, experiments are conducted to find the optimum pH value.

From the results, with pH of 2, the best results are achieved. Therefore, before SPE

procedure, the sample’s pH is lowered to 2 with using 3 N of H2SOa.

In order for SPE to be applied homogeneously for each sample, VacMaster Vacuum

Manifold is used as shown in Figure 3.3.

Figure 3.3 : VacMaster manifold.

25



For the application of SPE on micropollutants except NDMA, Oasis HLB 6 cc Vac
Cartridge with 200 mg Sorbent per Cartridge is used as shown in Figure 3.4.

Figure 3.4 : Oasis HLB 6 cc vac cartridge with 200 mg sorbent per cartridge.

For NDMA, the Bakerbond Activated Spherical Carbon SPE Cartridge is used since
the preliminary experiments indicated that HLB cannot retain NDMA (Figure 3.5).

Figure 3.5 : Bakerbond cartridge.

However, before the procedure is applied, there should be pre-treatment of cartridges
called as conditioning. For conditioning, the cartridges are washed with 5 mL of
MTBE, ACN and Merck Water, respectively. After the conditioning, samples which
are injected with internal standard are adjusted to pH 2 and loaded onto cartridges with
the flowrate of 5 mL/min with teflon tubing. When the samples compeletly pass
through the cartridges, they are washed with 5 mL of ACN:Merck Water (20:80, w/w)

26



to eliminate any contaminant in the cartridge. Then, the cartridges are dried under
vacuum for 1 hour for a good recovery.

The concentrated micropollutants in the cartridges are eluted with 5 mL of ACN and
MTBE, respectively. The elutes are evaporated until dryness under 10 bar at 40 °C by
using TurboVap Il (Caliper Life Sciences) shown in Figure 3.6.

Figure 3.6 : TurboVap IlI.

The micropollutants then are dissolved with 1 mL isopropyl alcohol:Merck Water
(15:85, w/w). The solution are filtered through 0.22 pm filter then taken into 2 mL

amber vial bottles for the measurement.

3.3.3 Experimental procedure of solid phase extraction for sludge samples

Sludge samples are put into centrifuge to get the solid part of the sludge. After that,

solid parts of the sludge are put into Freeze-drying for 2 days to get rid of the moisture.

0.1 g sludge is weighed. 4 mL ACN, 4 mL Ace, and 4 mL MTBE are added to the
sludge. This mixture of sludge and solvent is kept in ultrasonic bath for 15 minutes.
Afterwards, the mixture is centrifuged at 9000 rpm for 15 minutes. Liquid phases are
filtered through 0.22 um filter. The remaining solid part of the sludge after centrifuge
is subjected to the same procedure once again to increase the efficiency of recovery
and liquid phases are collected and evaporated until dryness in TurboVap instrument.
Then, the dried remains are reconstituted with 2 mL ACN:Ace (1:1, w/w) and 18 mL

27



distilled water. The obtained 20 mL of sample is subjected to the same SPE procedure

as the wastewater samples.

3.3.4 Sludge detection limit experiment

Most of the micropollutants selected in this study tend to have low Kow values and
hence are not expected to accumulate much in the sludge samples. To be able to report
the concentration of the micropollutants in the sludge samples, mixture of
micropollutants are spiked into a freeze-dried sludge sample to obtain two different
concentrations (5 ng/g and 20 ng/g). are chosen. To obtain the concentrations
mentioned, 25 pL and 100 pL from the stock solution with 20 pg/L concentration,
has been spiked into sludge for for 5 ng/g and 20 ng/g, respectively. Then, the
extraction procedure for sludge samples followed by the SPE is used to obtain to

concentrations in the samples.

3.3.5 LC-MS/MS measurement method

In order to identfy the compounds, the main ion, their fragmented products and the